
 

 

DEVELOPMENT OF A GREASE TRAP WASTE TREATMENT FACILITY AT 

WEST KOWLOON TRANSFER STATION 

 

 

CONTENTS 

1 INTRODUCTION 1 
1.1 PROPOSED GREASE TRAP WASTE TREATMENT FACILITY 1 
1.2 WEST KOWLOON TRANSFER STATION 1 
1.3 PURPOSE OF THIS PROJECT PROFILE 2 

2 BASIC INFORMATION 2 
2.1 PROJECT TITLE 2 
2.2 NAME OF PROJECT PROPONENT 2 
2.3 NAME AND TELEPHONE NUMBERS OF CONTACT PERSONS 3 
2.4 PURPOSE AND NATURE OF THE PROJECT 3 
2.5 LOCATION OF PROJECT 3 
2.6 PROJECT DESCRIPTION 3 
2.7 PROPOSED PROGRAMME 11 
2.8 PROPOSED ADDITION, MODIFICATION AND ALTERATION 11 

3 POSSIBLE IMPACTS ON THE ENVIRONMENT 11 

4 AIR QUALITY 12 
4.1 EXISTING AND FUTURE ENVIRONMENT 12 
4.2 AIR SENSITIVE RECEIVERS 13 
[...]
ENVIRONMENTAL RESOURCES MANAGEMENT ENVIRONMENTAL PROTECTION DEPARTMENT 

20 

The predicted 24-hour averaged NO2 and SO2 concentrations at various 

heights of all ASRs are well within the respective AQO.  The highest 24-hour 

NO2 and SO2 concentrations were also predicted to be 46% and 9% of the 

respective AQO standard, respectively, at ASR A7 (Administration Building of 

SCISTW).  Again, the modelling results indicated the pollutant concentrations 

at the top floor units of the ASR A11 will be much lower than those predicted 

at 60m level.   

 

The impact assessment indicates that there will be no adverse air quality 

impact to the identified ASRs due to the gaseous emissions from 

micro-turbine, biogas flare and boiler during the operational of the GTWTF. 

4.4 DUST 

4.4.1 Construction Phase 

The construction of the GTWTF has the potential to cause adverse dust impact 

if not properly managed.  The major dusty activities will be undertaken during 

the foundation construction.  With respect to the small scale of the foundation 

works, it is not anticipated to cause adverse dust impact at the identified ASRs 

if general good construction site practices such as those stated in the Air 

Pollution Control (Construction Dust) Regulation are properly implemented.   

4.4.2 Operation Phase 

The GTW will be handled in sealed system.  No dusty activities during the 

operation phase and hence no dust impact is anticipated during the operation 

of the GTWTF. 

4.5 ODOUR 

4.5.1 Construction Phase 

There are no odorous activities during the construction of the GTWTF and 

hence there is no odour concern during the construction phase. 

4.5.2 Operation Phase 

Odour impacts may arise during the delivery, unloading and treatment of the 

GTW. 

Odour from GTW Delivery 

GTW will be delivered to the WKTS by sealed road tankers (see Figure 4.5a).  

Negligible odour will be emitted from vent pipe of the road tankers.  As shown 

in Table 7.1a, the total number of RCV and GTW collection vehicles visiting the 

WKTS during the peak GTW delivery hour (ie 21 nos., from 15:00 to 16:00 hrs) 

will be less than the existing peak hour RCV flow (about 64 RCVs from 08:00 to 

09:00 hrs) to the WKTS.   



 

 

DEVELOPMENT OF A GREASE TRAP WASTE TREATMENT FACILITY AT 

WEST KOWLOON TRANSFER STATION 

 

ENVIRONMENTAL RESOURCES MANAGEMENT ENVIRONMENTAL PROTECTION DEPARTMENT 

21 

During the peak RCV delivery hour (ie from 08:00 to 09:00 hrs), an additional 6 

GTW collection vehicles will visit the WKTS (increased by about 10%, with a 

total of 70 vehicles per hour).   It should be noted that WKTS is designed to 

handle a maximum peak RCV arrival rate of 111 vehicles per hour (1).   The 

Detailed EIA of the WKTS showed that no adverse odour impact would result 

with this RCV arrival rate.  It is therefore anticipated that the additional 

number of GTW collection vehicles visiting the WKTS during the peak RCV 

delivery hours will not cause adverse odour impact.   

GTW collected from most of the districts (ie Hong Kong Island, Yau Tsim 

Mong, Kwai Chung, Tsing Yi, Tuen Wan, Tuen Mun, Yuen Long, etc) will be 

delivered to the GTWTF at WKTS via the West Kowloon Expressway or Lin 

Cheung Road and then Lai Po Road or Mei Ching Road, and will not go 

through the local road networks in Sham Shui Po, Lai Chi Kok and Cheung 

Sha Wan (about 80% of the GTW).   The potential odour impacts to local 

residential developments (ie Mei Foo Sun Tseun, Hoi Lai Estate, etc) due to the 

delivery of the GTW to WKTS will be minimal. 

It is therefore considered that the delivery of GTW by sealed road tankers to 

the WKTS will not cause adverse odour impact to the identified ASRs. 

Odour from Unloading and Treatment of GTW 

After weighing, the GTW collection vehicles will be directed to the three 

designated GTW unloading bays inside the tipping hall (see Figure 2.6e) of the 

enclosed Main Transfer Building (see Figure 4.5b).  The tipping hall is provided 

with an air scrubbing system (including 3 sets of ionized wet scrubbers and 

ozone units which was designed to remove over 99% of the H2S in the exhaust 

air in order to meet the compliance odour limit (2 Odour Units) at the site 

boundary) and maintained with a negative air pressure.  GTW will be 

unloaded from the collection vehicles via flexible hoses into the screens.  The 

screens are enclosed to control odour and the vent gas will be diverted to the 

aeration system of the Aeration Tank.   The odorous gases will be scrubbed by 

the wastewater and any residue gases will be cleaned via the air scrubbing 

system prior to discharge to the atmosphere.   As the unloading and screening 

operations will be undertaken in a sealed system, no odour will be emitted to 

atmosphere.   GTW sampling and testing will be undertaken prior to 

unloading.   As only a small volume of GTW sample will be taken, the 

potential odour emission from this operation will be minimal and will cause 

negligible additional loading to the existing air scrubbing system.    It should 

be noted that the existing air scrubbing system was designed to treat odour 

emission from handling of the 384 tonnes of waste per hour (based on the peak 

hour throughput in the peak day of the year, ie CNY Eve).  The annual 

performance test conducted in early November 2005 demonstrated that the 

 

(1)  Due to the actual payload (about 5 tonnes) of each RCV is greater than assumed in the original design (about 2.5 

tonnes).  It is anticipated that the actual number of RCVs visiting WKTS each day for the design maximum 

throughput will be much lower than 114. 



 

 

DEVELOPMENT OF A GREASE TRAP WASTE TREATMENT FACILITY AT 

WEST KOWLOON TRANSFER STATION 

 

ENVIRONMENTAL RESOURCES MANAGEMENT ENVIRONMENTAL PROTECTION DEPARTMENT 

22 

WKTS could handle 400 tonnes of waste per hour without compromising the 

environmental performance (including odour).   The designed average 

throughput is 2,500 tpd and the currently waste input is about 2,100 tpd.   As 

the air scrubbing system was designed based on the peak throughput, it has 

considerable spare capacity (about 70%) during normal working days.   Based 

on the operation records of the WKTS for 2002 to 2005, the peak hour (at 9:00 – 

10:00 hrs) throughput during the CNY Eve (peak of the year) ranged from 291 

to 379.   As discussed in Table 7.1a, the peak hour of the RCV arrival does not 

coincide with the peak hour of the GTW collection vehicles arrival (at 15:00 – 

16:00 hrs).   To avoid odour emission during the peak hour operation of the 

RCV on CNY Eve, the GTW sampling can be suspended.  It should be noted 

that GTW collection is generally reduced during the CNY period as most of the 

collectors will stop their services during this period.  It is considered that the 

spare capacity of the existing air scrubbing system will be able to handle the 

minimal increase of odour emission due to the random sampling of GTW at 

the tipping hall.   

The screened GTW will be fed into the GTW storage tanks and then enter the 

treatment system, comprising the Lipoval® process, wastewater pre-treatment 

(ie the DAF system), and anaerobic treatment systems.  It should be noted 

these systems are sealed to contain emissions from the storage/treatment 

tanks.  The vent gas from the storage/treatment tanks (except for the 

Anaerobic Reactor) will be vented to the Aeration Tanks for scrubbing.  

Through the biological process, some of the odorous compounds will be 

degraded and removed.  The aerobic treatment system (modified from the 

existing SBR to a continuous activated sludge treatment process) is housed 

within the G/F of the Main Transfer Building, which is provided with a 

ventilation and air scrubbing system (designed with 20 air changes per hour).  

As the wastewater to be treated by the aerobic system will be pre-treated by 

the DAF system and the anaerobic system, the organic loading of the 

wastewater will be significantly reduced and hence its odour potential.   As the 

nature of the wastewater generated from the Lipoval® Process will be similar 

to ordinary domestic wastewater, it is assumed that the odour potential of the 

wastewater will be related to the BOD concentration of the wastewater.  Table 

4.3a compares the organic loads and volume of wastewater stored at the 

existing wastewater treatment plant and the modified biological wastewater 

treatment system within the G/F room of the Main Transfer Building. 



Environmental
Resources
Management

Figure 4.5a

FILE: 0033519i
DATE: 10/11/2005

Typical GTW Collection Vehicle



Environmental
Resources
Management

Figure 4.5b

FILE: 0033519j
DATE: 11/11/2005

Main Transfer Building

Enclosed Tipping Hall with Air Scrubbing System to
Control Odour Emission from Waste Unloading Operation

Exhaust Vent Pipe from Air Scrubbing System

Negative Air Pressure within the Tipping Hall to Prevent Odour
from Escaping Through the Entrance of the tipping hall

Key

Proposed GTWTF



 

 

DEVELOPMENT OF A GREASE TRAP WASTE TREATMENT FACILITY AT 

WEST KOWLOON TRANSFER STATION 

 

ENVIRONMENTAL RESOURCES MANAGEMENT ENVIRONMENTAL PROTECTION DEPARTMENT 

23 

Table 4.3a Comparison of Odour Emission Potential of the Existing Wastewater 

Treatment Plant and the Modified Biological Treatment System 

 Original SBR 

Design  

Existing SBR 

Plant  

Modified 

Aerobic 

Treatment 

Design(h)  

Equalisation Tank (m3) 148  148  (a)  

• BOD Concentration (mg l-1) 2,830  6,250  -   

• Equalisation Tank BOD Load (kg) 419  926  -   

    

Influent (m3 d-1) 120 120 416 

Influent (m3 hr-1)  10 (b) 10 (b) 17 (c) 

• BOD Conc (mg l-1) 2,830  6,250  1,514 (d) 

• Influent BOD Load (kg) 28  63  26  

    

Total Aeration Tank Volume (m3) 584  584  884 (e) 

• BOD Concentration (mg l-1) 800 (f) 800 (f) 800 (f) 

• Discharge volume (m3) 10 10 17 

• Aeration Tank BOD Load (kg) 459 459 693 

    

Total BOD Load at the Worst Scenario (kg) 906  1,448  719  

    

Notes: 

(a) The equalisation tank of the GTWTF will be relocated to the treatment tanks area near the 

berthing area.  The new equalisation tank will be sealed to contain odour emission.  

(b) Two 12 hours cycles per day and 60 m3 per cycle.  Filling time of SBR is 6 hours for each 

cycle. 

(c) The existing equalisation tank will be modified into a new aeration tank. 

(d) The combined wastewater from the DAF system of the GTWTF and the leachate from the 

transfer operation will be treated in the Anaerobic Reactor before discharge to the 

continuous activated sludge system. 

(e) Continuous filling. 

(f) It is assumed that the BOD concentration (excluding the Mixed Liquor Suspended Solids 

which is assumed to be similar between the SBR and the continuous activated sludge 

system) in aeration tank is equal to the maximum allowable discharged standard of 800 mg 

l-1.  It should be noted that the existing BOD concentration of the treated effluent from the 

SBR system ranges from <2 to 222 mg l-1 between January and August 2005.  It is therefore 

is a conservation assumption.   

(g) The final clarifier of the modified aerobic treatment system is installed at the new treatment 

tank area near the berthing area. 

(h) The modified aerobic treatment system will replace the existing SBR system although some 

of the tanks will be maintained and modified. 

It can be seen from Table 4.3a that the total BOD load of the wastewater being 

treated at the wastewater treatment plant room (ie G/F room of the Main 

Transfer Building) for the modified aerobic treatment system (continuous 

activated sludge system) will be about 20% lower than the original SBR design 

and is about 50% lower than the existing operating SBR system.   It is 

anticipated that the odour emission potential from the wastewater being 

treated at the modified aerobic treatment system will be much lower than the 

existing SBR system.   The engineering review therefore concludes that the 

existing air scrubbing system for the wastewater treatment plant will be able to 

handle the odour emission to meet the performance requirement.  



 

 

DEVELOPMENT OF A GREASE TRAP WASTE TREATMENT FACILITY AT 

WEST KOWLOON TRANSFER STATION 

 

ENVIRONMENTAL RESOURCES MANAGEMENT ENVIRONMENTAL PROTECTION DEPARTMENT 

24 

The regular odour patrols at the site boundary demonstrate that there was no 

exceedance of the odour performance requirement at the site boundary under 

the existing WKTS Contract since operation of the station (ie for the last 8 

years).   It indicates that the existing air scrubbing system can effectively 

control odour emissions from the transfer operations (including the activities 

at the tipping hall and the wastewater treatment plant).   It is therefore 

considered that the existing air scrubbing system will be able to handle the 

odour emissions from the modified aerobic treatment system and no adverse 

odour impact will be anticipated due to the operation of the wastewater 

treatment system of the GTWTF. 

With the designed odour management system, it is not anticipated that the 

operation of the proposed GTWTF will cause adverse odour impact to the 

identified ASRs.    

Under the existing WKTS contract, daily odour patrolling is performed by a 

qualified odour panelist from the Hong Kong Polytechnic University (HKPU) 

at the site boundary of the WKTS at a time randomly scheduled during the 

operating hours between 08:00 and 21:00 hrs.   It is recommended to increase 

the frequency of the odour patrol to twice daily during the commissioning of 

the GTWTF (two months) and the first month of the normal operation of the 

GTWTF to confirm the findings of the assessment.   SCTL will take all 

necessary measures to ensure the compliance of the odour performance 

requirement at the site boundary.  Should the odour limit at the site boundary 

be exceeded (although it is considered unlikely), the existing air scrubbing 

system for the wastewater treatment plant room should be improved (eg by 

adding an activated carbon unit after the existing air scrubbing system). 

Odour from Transportation of Lipofit®  

The Lipofit® recovered from the GTW will have a mild odour.  The pumping 

and storage of the lipofit ® will be undertaken in a sealed system to avoid 

odour emission from these activities.   The Lipofit® will also be loaded to the 

road tanker via a flexible hose at the tipping hall.   It is not anticipated that the 

transportation of Lipofit® from WKTS to the potential users (about 1 to 2 tanker 

trips per day) in a sealed road tankers will cause adverse odour impact to the 

identified ASRs. 

5 NOISE  

WKTS is located in an industrial area, adjacent to the container terminals and 

the SCISTW, and surrounded by the West Kowloon Expressway and the future 

Route 8.  The noise environment in the Study Area is mainly affected by traffic 

noise from the surrounding road network and the operation of the container 

terminals.  The closest Noise Sensitive Receiver (NSR), Hoi Lai Estate, is 

located at about 800m from the WKTS.  According to the Stonecutters Island 

Outline Zoning Plan (S/SC/8), there are no noise sensitive uses planned in the 

vicinity of the WKTS. 



 

 

DEVELOPMENT OF A GREASE TRAP WASTE TREATMENT FACILITY AT 

WEST KOWLOON TRANSFER STATION 

 

ENVIRONMENTAL RESOURCES MANAGEMENT ENVIRONMENTAL PROTECTION DEPARTMENT 

25 

 

Construction.  The number of construction equipment to be used during 

construction is small given the relatively small size of the project and nature of 

the construction works.   There will be minor excavation work at the south 

corner of the WKTS site and pre-bored H-piles will be used for the tank 

foundation.  This arrangement should generate least nuisance in terms of noise 

and vibration.  This, together with the absence of NSRs within 600m from the 

proposed site boundary, indicates that no adverse construction noise impact is 